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Batch ihspection quality certificate for seamless steel cylinders

SRS Cylinders type:

WZ11267-70-15A B354+ Filling medium:

775 Product drawing no:  LD-OP| TY-1-02-01

JEE #4544 Bottom structure:
fil3& ¥ HTIE 4R 5 Manufacturing licence number:
fiil3& ¥4 Manufacturing company:
i‘t}_ﬁzﬁt% Batch No.:
F= i ARAEAL S Standard:
001

AR5 M

CO;

HHO31

MM OHAEE OMYRE O FE O0UED
TS2210K24-2022

Anhui Clean Energy Co., Ltd.

fiili& H #H Manufacturing Date:
GB/T 5099.1-2017

5F 1108

A

2021.05

iE Remark: At &HK S ARas Fy
001 C/7ZEPEREIRSE) . 002 CKEBRERIY)

number:

7/ %5 This batch cylinders don’t contain following

1 EEHARHIE Main technical data

P

LMITAEET (MPa)

KERIEE 1 (MPa)

, 15 22.5
Nominal WP Hydrostatic TP

AFRAKER (L ” RERREH (MPa) -

Nominal Volume Leakage TP

INFh B 42

AFRHAE (mm) 267 BTEEE (mm) 5.4

Nominal Diameter

2 EARFE Main Material

9 Type HFE. HR5 Name S, MK Type I
WA EL Cylinder Material | 37Mn TE4440%F seamless steel tube $267%6.0
3 WA EHME S %) Cylinder Material Chemical Composition
JTCER
C Si Mn Cr Mo S P S+P Ni Cu

Element
aitniE% | 034~ | 0.10~ | 1.35~
Sl <030 | / |<0.010 | <0.020 | <0.025 | <0.30 | <0.20

AQL 0.38 0.30 1.75
LB %

Actual 0.353 0.241 | 1.578 | 0.077 / 0.004 0.013 0.017 | 0.027 | 0.043
Content J
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4 71%%VERE Mechanical Property

7%k Quenching + 7]k Temper

AL PR 77 7 Heat Treatment Method
: JE A i [ e ; -
K H TR D11 N T Wil s
Yield ) 25 Bend
Inspection Tensile Strength Elongation | mpact value
Strength 180°
Item Rm (MPa) 1 A (%) akv (J/em?)
Rea (MPa)
attridEAQL | >760,<1030 >645 >14 228 | P35 |
Syl 4 B =R
S 2 1
846.85/871.31 760/786 15.5/15.7 77 81 Acceptance
Actual Results
5 JICHRf# ] Bottom Anatomy
& EIFEE0R

Tdafl. M RIEA. RO RESHE, SWBRR TS

6 /KIEHERE LIS Bursting Test
4" Serial No.:

HH031002 SEiI45AK [E /) Bursting Pressure:
TR, ORGSR E R

48.36  MPa

HEWE L] Shape of crevasse: {2,

¢

A MR B AR TS GB/T 5099.1-2017 FRME 1 E R,

Products of this batch are according to the

After inspection and tests,
requirements of GB/T 5099.1-2017 and acceptable.
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